hi Mini Excavator 17je Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-17je-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 152 page(s) at: M anualPlace.com



http://manualplace.com/product/ihi-mini-excavator-17je-parts-catalog/

PARTS CATALOG

17JE
MINI ENGAVATOR

SERIAL No. BYOO00001~

IHI

o) | B3RS RL

IHI Construction Machinery Limited

PUB.No.1




IHI 17JE

I N D E X = N
DESCRIPTION & Zi) SHEET No. |PAGE
LOWER MACHINE ; TEBREAL
LOWER MACHINE ASS'Y TEBHARNT 1-1 []] =2
CRAWLER SHOE ASS'Y so—35 va—fil 1-2 [ 4
CRAWLER SHOE ADJ. DEVICE syo—35 va—FisEsE 1-3 []| s
FRONT IDLER ASS'Y Jovh T4 RS 1-4 [ ]| 8
LOWER ROLLER ASS'Y nU— -S4 1-5 [ ]| 10
LOWER TRACTION & TEETR Y 0 — 5 R EAL 1-6 [ ]| 12
CRAWLER EXPANTION PIPING ASS'Y
CRAWLER EXPANTION DEVICE Y o — (s -7 []| 14
TURNTABLE ; 5—vF—TI;
TURNTABLE & 5 — 25— T VRBEENRT Y ¥ 54T 2- 1 [ ]| 18
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; B AR &N & ;
SWING DRIVE DEVICE B 3- 1 []] 2
HYDRAULIC PIPING ; HMERE ;
RETURN & SUCTION PIPING ASS'Y Yy — VYT Y s VRUEMT a-1 [ ]| 26
SWING & TRACTION PIPING ASS'Y B R A TR a- 2 [ ]| 30
PUMP DISCHARGE & A TR 4- 3 []]| =2
BOOM SWING PIPING ASS'Y T—Lh AL S ECEMN
CONTROL PIPING ASS'Y I E AT a- 4 []| 34
TRACTION SHIFT PIPING ASS'Y EITUHRBCE AL 4- 5 []| 38
— 1 —
L] L] (] [
IHI Construction Machinery Limited REV No©



IHI 17JE

| N D E X = N
DESCRIPTION e oir SHEET No. |PAGE

HYDRAULIC INSTRUMENT ; HEES

TRACTION MOTOR ASS'Y EITE— SR 5- 1 []| 42

SWING MOTOR ASS'Y el — 5 #ilr s—2 [ ]| 46

ROTARY JOINT ASS'Y D=5 Vadr ML 5- 3 []| o0

CONTROL VALVE ASS'Y avhm— SULTHE 5- 4 [ ]| 52

REMOTE CONTROL VALVE ASS'Y yEIY SOLTHIT s-5 [ ]| 58

(FOR SHORT LEVER) (va—b L—f)

BLOCK VALVE ASS'Y Tavyy SLTHIT s-6 [ ]| 62

HYDRAULIC OIL TANK ASS'Y VEBhitS 2 4T 5—- 7 [ ]| 64

OIL PUMP ASS'Y AN R TH s-8 [ ]| e6

GEAR PUMP ASS'Y Fr— AU 5-9 [ ]| es

BOOM CYLINDER ASS'Y T—L VY USRS s-10 [ ]| 70

ARM CYLINDER ASS'Y T—L Y VS s—11 [ ]| 72

BUCKET CYLINDER ASS'Y Iy VY USRI s-12 [ ]| 74

BOOM SWING CYLINDER ASS'Y PN ST i 5-13 [ ]| 76

BLADE CYLINDER ASS'Y BEEAR > ) > 7#05r s-14 [ ]| 78

CRAWLER EXPANTION s o= ) vy 5-15 [ ]| 80

CYLINDER ASS'Y

SOLENOID VALVE ASS'Y VVJAF SLTHET s-16 [ ]| 82

MANIFOLD ASS'Y < ==L ML 5-17 [ ]| 84
OPERATING CONTROLS ; EIRIR(ERR ;

TRACTION LEVER ASS'Y AT LS —fl3L 6- 1 [ ]| 88

CONTROL BOX ASS'Y Ivbo—L Ky AL 6- 2 [ ]| o2

BLADE & BOOM SWING B AR 7 — 5 A Y 6- 3 [ ]| 96

CONTROL ASS'Y a2 b o— LT
BLADE & CRAWLER EXPANTION BeAR TR 7 0 — 5 i 6- 4 [ ]| 100
SHIFT LEVER ASS'Y LS —4r

ENGINE CONTROLS ASS'Y TvYy avho—ui 6- 5 [ ]| 102

- 2 -
IHI Construction Machinery Limited REV No.©)



IHI 17JE

INDE X = X
DESCRIPTION 2 oir SHEET No. |PAGE
POWER UNIT ; ND— 2z b
ENGINE & ACCESSORIES LYIVRT I Y Y 7- 1 []| 108
AIR CLEANER & MUFFLER ASS'Y IT— 7Y —FR=7 I 7- 2 [ ]| 1o
OIL PUMP DRIVE DEVICE FAN R TR 7- 3 []| 112
FUEL TANK & PIPING ASS'Y HRELS o BB AL 7- 4 []| 14
CAB & RELATED PARTS ; + v TRIRERR ;
COVER ASS'Y H/3—Hr 8- 1 [ ]| 18
NOISE ABSORBENT ASS'Y W PHHAST 8- 2 [ ]| 122
CANOPY ASS'Y F v ) BT 8- 3 [ ]| 124
OPERATOR SEAT & ARV—4 = MREEED v & AT 8- 4 [ ]| 126
SWING LOCK ASS'Y
NAME PLATE ASSY (FOR HUTTER) | #*—4 7L— MiiL 8- 5 [ ]| 128
ELECTRIC SYSTEM ; BRI
ELECTRIC SYSTEM BLRGE g- 1 [ ]| 132
INSTRUMENT PANEL ASS'Y st aR BT 9- 2 [ ]| 134
TOOLS & ACCESSORIES ; ITERKHES
TOOLS & ACCESSORIES TERMIES 10- 1 [ ]| 138
— 3 —_
[ ] ° L] 3
IHI Construction Machinery Limited REV No©@



IHI 17JE

| NDEX B /N
DESCRIPTION % G\ SHEET No. |PAGE
HOE ATTACHMENT ; K= FHUFAUL;
HOE ATTACHMENT ASS'Y = Ty FA Y M -1 [ ]| 142
BOOM SWING ASS'Y T—b R VIR 11-2 [ ]| 146
HOE BUCKET ASS'Y A= Ny M 11-3 [ ]| 148
HOE ATTACHMENT PIPING ASS'Y k= THyFA Y MEEHLT 11-4 [ ]| 150
BLADE ATTACHMENT ; BER7 I v FAUD
BLADE ATTACHMENT ASS'Y B AR E A 12- 1 [ ]| 154
BLADE PIPING ASS'Y BE-EARRE &AL 12- 2 [ ]| 156
OPTION SPECIFICATION ; RBULHR
SPARE PORT PIPING ASS'Y Tl — MECEHASL 15- 1 [ ]| 160
SPARE PORT CONTROL ASS'Y FhiA— b 3 kBT 15- 2 [ ]| 164
PARTS INDEX ; BaBESIRRS] ;
—_ 4 —
(] L3 (] 3
IHI Construction Machinery Limited REV No.©



SECTION 1

LOWER MACHINE

T &R 5%

== FE

ARV RL

IHI Construction Machinery Limited

-1 -



T ERHEAE L

LOWER MACHINE ASS'Y

IHI

MODEL 17JE

REV No.

SHEET No.1-1



MODEL 17JE

—3—-

SHEET No. 1 -1

RHES| B m & 5 B o 2 43 HE LY & H 5 # fi§ =z
KEY No.|] PART No. DESCRIPTTION Q'TY |CHAN SERIAL No. REMARKS
BB RAR AL
0 x5301 323 00 | Lower Machine Ass'y 1 BY000001~
o7 — 7U—Lfir
0-1 xF300 325 00 | Frame Ass'y, Lower 1 BY000001~
TU—L HN—H3L
0-2 xF300 236 00 | Cover Ass'y, Frame 1 BY000001~
so—3 Ya—#iL
0-3 x5301 005 00 | Shoe Ass'y, Crawler (Rubber) 1 BY000001~
Jo—35 Ya—#r
0-4 x5301 007 00 | Shoe Ass'y, Crawler (Steel) 1 BY000001~
JL J80—5 Ya-—
1 0653 759 UA | *Shoe, Rubber Crawler 2 BY000001~
Ja—3 :/:.‘“%E]I
1-1 #0653 754 UA | xShoe Ass'y, Crawler (Steel) 2 BY000001~ Sh. No. 1 =2
A= K74 5L
2 AD206 162 00 | *Carbody Ass'y 1 BY000001~
H1/3— (h)
3 4428 423 00 *Cover (R.H.) 1 BY000001~
BARAEL b (LW, FW{L, $18)
4 0518 100 20 * Bolt, Treatment (W,/L.W, F.W) 4 BY000001~ M10x 20 P=1.25
78— (%)
5 4428 475 00 * Cover (L.H.) 1 BY000001~
NERFIL b
6 0462 100 25 * Bolt, Socket Head 34 BY000001~ M10 x 25
Ya— HAFK
7 4475 616 00 * Guide, Shoe 4 BY000001~
BNANTRRE G
8 0595 120 00 * Washer, Treatment 12 BY000001~ M12
TR b
9 0475 120 25 * Bolt, Treatment 12 BY000001~ M12 x 25
so—35 7U—L3 ()
10 A4207 108 00 *xFrame Ass'y, Crawler (R.H.) 1 BY000001~
Ty HN—
11 4428 424 00 * Cover, Under 1 BY000001~
BAEFRNL b (LW, FWHEH §18)
12 0518 100 20 * Bolt, Treatment (W,/L.W, F.W) 4 BY000001~ MI10 x 20 P=1.25
so—3 7 V-4 (%)
13 AN4207 109 00 *xFrame Ass'y, Crawler (L.H.) 1 BY000001~
14 0595 100 00 * Washer, Treatment 8 BY000001~ M10
LAV b
15 0513 100 20 * Bolt, Treatment 8 BY000001~ M10 x 20
o7 — o-—343
16 #5300 853 00 * Roller Ass'y, Lower 6 BY000001~ Sh. No. 1 -5
EITE— 7ML
17 #0757 787 UA | *xMotor Ass'y, Traction 2 BY000001~ Sh. No. 5—1
Ks47 XFory b
18 4234 543 00 * Sprocket, Drive 2 BY000001~
Ya— HAF (R)
19 4475 674 00 * Guide, Shoe (R.H.) 2 BY000001~
Ya— HA K (&)
20 4475 675 00 * Guide, Shoe (L.H.) 2 BY000001~
E =
N O T E
THI —
LOWER MACHINE ASS'Y REV No. @




hi Mini Excavator 17je Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator-17je-parts-catal og/

IHI P—

CRAWLER SHOE ASS'Y REV No. @

Thisisthe Mﬂ%hgg‘%smple. Download all 152 page(s) at: Mafial Place.com SHEET No.1-—2



http://manualplace.com/product/ihi-mini-excavator-17je-parts-catalog/

